



Certificate number	17042 Rev.1	Replaces	17042 Rev.0
Issued	24/03/2022	First edition	04/03/2022
Report number	PKC0011371/A	Expiry date	03/03/2027
Page	1 of 2		

## Certificate of Type Testing Conformity

<b>License holder:</b>	<b>Soli Tek cells, UAB</b> Mokslininkų g. 6A, LT-08412 Vilnius, Lithuania
<b>Production site(s):</b>	Soli Tek cells, UAB Mokslininkų g. 6A, LT-08412 Vilnius, Lithuania
<b>Product:</b>	Photovoltaic (PV) module
<b>Model(s):</b>	BLACKSTAR 360 W (see extended models in the Annex)*

Kiwa Cermet Italia hereby declares that the product can be considered complying to the type testing based upon the following aspects:

- IEC 61701:2020  
Photovoltaic (PV) modules – Salt mist corrosion testing  
Method: 3
- Kiwa Cermet Italia Guideline “TD Ki – 0409, Solar Products and Components”

This certificate of conformity is valid for the materials combination as listed in the test report. Modifications to the product, may imply re-testing and re-certification.

This type testing certificate does not include the Initial and the Periodic Inspection of the production samples and does not certify the quality and safety of the serial products.

*This certificate is issued in accordance with the Kiwa Cermet Italia regulations for Product Certification.*

*Publication of the certificate is allowed.*

*The validity of this certificate can be verified on request at the following e-mail address: [energy@kiwacermet.it](mailto:energy@kiwacermet.it).*

*Any total or partial reproduction of this document in any form, without Kiwa Cermet Italia express authorization, is prohibited.*

Chief Operating Officer  
Giampiero Belcredi

Kiwa Cermet Italia S.p.A.

Società con socio unico, soggetta  
all'attività di direzione e  
coordinamento di Kiwa Italia  
Holding Srl

Via Cadriano, 23  
40057 Granarolo dell'Emilia (BO)

Tel +39.051.459.3.111

Fax +39.051.763.382

E-mail: [info@kiwacermet.it](mailto:info@kiwacermet.it)

[www.kiwa.it](http://www.kiwa.it)





Certificate number 17042 Rev.1 Replaces 17042 Rev.0  
Issued 24/03/2022 First edition 04/03/2022  
Report number PKC0011371/A Expiry date 03/03/2027  
Page 2 of 2

## Certificate of Type Testing Conformity

### Annex Extended models\*

Model name	Cells number	Cell size (mm)	Cell technology	Module size (mm)	Rated power (Wp)
BLACKSTAR	60	166x166	Mono-Si Bifacial	1782x1061x35	From 320 to 420 in steps of 5
SOLID Framed	60	166x166	Mono-Si Bifacial	1782x1061x35	From 320 to 420 in steps of 5
SOLID Framed	40	166x166	Mono-Si Bifacial	1782x1061x35	From 200 to 300 in steps of 5
SOLID Bifacial	60	166x166	Mono-Si Bifacial	1770x1049	From 320 to 420 in steps of 5
SOLID Agro	40	166x166	Mono-Si Bifacial	1770x1049	From 200 to 300 in steps of 5

Chief Operating Officer  
Giampiero Belcredi

Laboratory test reports nr.: L0011371/A rev.00

Kiwa Cermet Italia S.p.A.

Società con socio unico, soggetta  
all'attività di direzione e  
coordinamento di Kiwa Italia  
Holding Srl

Via Cadriano, 23  
40057 Granarolo dell'Emilia (BO)

Tel +39.051.459.3.111

Fax +39.051.763.382

E-mail: [info@kiwacermet.it](mailto:info@kiwacermet.it)

[www.kiwa.it](http://www.kiwa.it)

[www.kiwacermet.it](http://www.kiwacermet.it)

